AGENDA
HARMONY CITY COUNCIL
HARMONY ECONOMIC DEVELOPMENT AUTHORITY
Some members may participate by telephone or other electronic means
Regular Meeting

February 11, 2025 Council Room
7:00 P.M. Community Center

Virtually Attending:
Michael Himlie

Location: 116" Broadway
New York, NY 10027

Call to Order
Roll Call — By Roll Call Vote
Public Forum
Consent Agenda
a) Minutes Regular
b) Claims and January Checks
¢) Cash in CD
d) Cash Balances
e) MPCA — Compliance Evaluation Inspection
5. New Business
a) Burke Agreement
b) Res. 25-03 Amendment to Res. 24-17 Final Levy
¢) Downtown Revitalization Program
d) New Home Rebate Program
e) Res. 25-04 Harmony UV Resolution — Request authorization to bid
f) Liquor License Renewal — Kwik Trip
[...]
$51,170.00
$165.50
$85.20
$8,107.16
$1,830.00
$71,683.60
$3,160.00
$210.00
$265.27
$62.90
$1,151.74
$500.00
$260.00

$637,817.92

02/05/25 4:55 PM
Page 2

Library legal issues; City Council, grant
Removed 1 Ash tree near football field, ground
Series 2024A street project principal
Golden Happenings holiday party

Rodent Control Program, SHOP
December garbage & recycling service
Admin- 15% of Rehab Spent to Date

UV Disinfection - Design & Bidding Phase
WWTP Mega bugs, Lift station degreaser
Business cards for six employees
Enclosed thermometer

JAN Bill - Group ID 50059986-0001
Water - Total Coliform 11/24 & 12/24 (4)
Monthly Endsight fee - NOV 24

Harmony benefit dues



Fund 2025 Begin Balance

10101 - 1st Southeast Bank-G

101 - General Fund

201 - DTED Revolving Loan Program
202 - CDBG Rehab Loan Program

211 - Library Fund

222 - Fire Fund

223 - Ambulance Fund

251 - Park Fund

261 - Arts Fund

312 - GO Bonds, Series 2002B

314 - G.O. Impr Bonds, 2010A-3rdStSW
315 - G.O. Tax Abate Refund 2013A-CC
316 - GO Tax Abatement Bonds 13B-H
317 - GO Impr Bond-2014A-1st Ave SW
318 - G.0. Bond 2021C

319 - 2020 Street GO BOND

320 - Dairyland/Wickett Const.

321 - 21A & 21B MiEnergy loan

401 - Capital Projects Fund

405 - TIF District #1

410 - Trailhead Project

418 - TIF District #5 (Antique Mall)

419 - Third St SW Project

420 - TIF District #6 (HECO)

421 - First Ave SW Project

422 - Well No 3 Project

423 - 2017 Street & Utility Project

424 - 2020 Street Project

425 - Dairyland TIF 1-7

426 - TIF 1-8 Oconnor

427 - 2024 Street Project

428 - WWTP UV PROJECT

429 - Trail Extension 2024

601 - Water Fund

602 - Sewer Fund

603 - Solid Waste Fund

604 - Electric Fund

605 - Storm Water Fund

620 - Economic Development Authority

($1,310,998.42)
$144,467.56
$15,730.19
$44,004.81
$123,595.00
$309,479.01
$107,702.00
$17,022.18
$0.00
$0.27
$39,956.00
($0.15)
$143.79
$88,934.74
$377,269.33
$0.00
($19,146.75)
$386,010.69
$0.07
$145.71
$0.00
$0.00
($49.89)
($0.10)
$0.00
$0.46
($0.40)
$52,024.24
($0.36)
($48,181.46)
($86,060.83)
($25,296.05)
$152,457.09
($226,164.94)
$24,500.74
$952,851.49
$113,981.47
$156,987.61

Receipts

$12,770.49
$7,508.36

$168.24
$10,263.60
$16,403.82
$60.00

$252.34
$16.32

$30,000.00

$18,847.51

$33,658.29
$49,896.00
$15,324.87
$135,826.67
$5,352.73

City of Harmony

*Cash Balances
Cash Account: 10101

February 2025

Disbursements

($492,058.84)

($26,680.00)
($6,900.88)
($7,575.49)

($10,182.58)
($5,903.77)

($847.50)

($110,821.00)
($217,732.25)

($27,998.00)

($100,946.40)
($55,590.00)

($26,036.11)
($33,945.19)
($19,048.34)
($167,824.47)
($867.97)
($248.92)

Transfers

O O O O O O O O O O O OO OO0 OO0 O0OODOOLOOLOOLOOLOOLOOLOOLOOLOOOOOOoOOoOOoO

Journal Entries

($6,689.78)

$355.85
$4.07
$73.64
$282.78
$720.59
$243.46
$38.04
$0.00

$95.53

$0.34
$0.00
$381.44
$0.00
$0.00
$994.65

$0.35
$0.00
$0.00

$0.00
$0.00

$124.39
$0.00

$380.75
$0.00
$57.45
$2,296.02
$275.16
$365.27

Payroll JEs

$11,949.11

($8,463.01)

($12,370.56)
($42.07)

($8,975.92)
($7,962.73)
($1,570.71)
($5,469.82)
($1,300.69)

($118.52)

Balance

($1,785,027.44)
$152,331.77
($10,945.74)
$28,882.80
$126,565.89
$304,050.28
$102,059.62
$16,212.72
$0.00
$0.27
$40,051.53
($0.15)
$144.13
($21,633.92)
$159,934.84
$0.00
($47,144.75)
$417,005.34
$0.07
$146.06
$0.00
$0.00
($49.89)
($0.10)
$0.00
$0.46
($0.40)
$52,148.63
($0.36)
($130,280.35)
($141,650.83)
($25,296.05)
$151,484.10
($218,176.86)
$19,264.01
$917,679.89
$117,440.70
$156,985.44

02/11/25 2:49 PM

Page 1

In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance
In Balance



Fund

621 - Heritage Grove

851 - Sanderson Memorial Trust Fund
902 - Long Term Debt Account Group
10411 - 4M

101 - General Fund

318 - G.0. Bond 2021C

604 - Electric Fund

City of Harmony

*Cash Balances
Cash Account: 10101

02/11/25 2:49 PM
Page 2

In Balance
In Balance
In Balance

In Balance
In Balance
In Balance

February 2025
2025 Begin Balance Receipts Disbursements Transfers Journal Entries Payroll JEs Balance
$0.00 0 $0.00
$0.00 0 $0.00
$0.37 0 $0.37
$1,597,270.07 $6,329.77 0 $1,603,599.84
$108,443.50 0 $108,443.50
$0.00 0 $0.00
$3,097,079.04 $342,679.01 ($1,311,207.71) $0.00 $0.00 ($34,324.92) $2,094,225.42



CITY OF HARMONY AGENDA ITEM

CITY COUNCIL COVER SHEET
Originating Staff: Meeting Date: Agenda Item No.
Alissa Stelpflug February 11, 2025 4e

Agenda Section: Item:

Consent Agenda MPCA - Compliance Evaluation Inspection
BACKGROUND:

Mayor Donney has reviewed the inspection sheets, and all required documents are up to
date.

ATTACHMENTS:
Response letter to the MPCA regarding Corrective Action #1.

COUNCIL ACTION REQUESTED:




Carolle Ternus
MPCA
7381 Airport View Drive SW

Rochester MN 55902

RE: response to CEl and LOW
City of Harmony WWTP

NPDES # MN0022322

Please find the enclosed response as directed on page 10 of the CEIl, LOW as received on
02/03/2025.

Corrective Action: “Within 30 days after receipt of this low, submit a plan for keeping analysis
samples at the thermal preservation temperature of 6 C and below.”

Of the 151 recorded samples sent to the UC labs for analysis as required 1 of these samples was
found to be out of spec. The city has instituted and will continue to institute the following policies
regarding sample preservation and verification of temperature at the time of sampling and at the
time of release of said sample.

1) Allsamples (Influent & Effluent) shall contain a certified and calibrated thermometer that has
not expired at all times.

2) Sample coolers shall be packed with ice to ensure proper temperature at the time of arrival to
the lab.

3) Operators shall follow up with the lab to ensure samples have reached said lab within
temperature specifications or short of that will notify MPCA Compliance offer and resample.

4) Operators will check the thermometer the two days the samplers are pulling samples.

5) The Operator Responsible in Charge will notify the lab to reach out immediately upon receipt
of samples that do not meet the satisfactory temperature requirements that the NPDES and
SDS permit outlined under the Sample Preservation and Procedures portion of said permits.



Itis the hope of the City of Harmony as well as it’s operators that this meets the requirements as
outlined in the CEl, LOW.

Respectfully Submitted,

Rick Whitney

Operator Responsible in Charge
101 N Gold ST

Wykoff MN 55990

(507)391-1375



February 3, 2025

The Honorable Steve Donney
Mayor, City of Harmony

PO Box 488

Harmony, MN 55939-0488

RE: Compliance Evaluation Inspection and Letter of Warning
City of Harmony Wastewater Treatment Plant
National Pollutant Discharge Elimination System (NPDES)/State Disposal System (SDS) Permit No.
MNO0022322

Dear Mayor Donney:

Enclosed/Attached is the Compliance Evaluation Inspection (CEl) Report and Letter of Warning (LOW) that
resulted from an inspection of the Harmony Wastewater Treatment Plant in the City of Harmony
(Regulated Party) on January 16, 2025, by Carolle Ternus of the Minnesota Pollution Control Agency
(MPCA). The CEl consisted of a visual inspection of the Facility and a discussion with Rick Whitney,
Contract Wastewater Operator and Corey Whalen, Wastewater Operator. In addition, there was a
review of the monthly Discharge Monitoring Reports (DMRs) and other reports for the time period
March 1, 2021 through November 30, 2024. Based on the results of the CEl, three violations of the
terms and conditions set forth in the National Pollutant Discharge Elimination System (NPDES)/State
Disposal System (SDS) permit were documented as alleged in the LOW. Please see the attached CEl
Report and LOW for further detail.

Corrective actions and deadlines are listed on page ten of the Report.

Please be aware, this correspondence does not preclude the MPCA from taking further action in
response to noncompliance identified.

Cybersecurity

Recent news of cyberattacks on critical infrastructure nationwide has highlighted the need to increase
cybersecurity measures on critical systems. Minnesota's Whole-of-State Cybersecurity Plan identifies
four goals, including strengthening the cyber-resiliency of critical infrastructure, specifically for water
and wastewater systems. Please ensure that you are employing basic cybersecurity hygiene practices to
mitigate cyber threats. You can do this by registering with the Minnesota Fusion Center, assessing your
current cybersecurity practices, identifying significant vulnerabilities and taking actions to reduce risks,
and creating a plan to recover from a cyber incident. Resources and guidance can be found at

EPA Cybersecurity for the Water Sector, Top Cyber Actions for Securing Water Systems, or

CISA Cybersecurity Services & Tools.



https://mn.gov/mnit/about-mnit/security/whole-of-state-cybersecurity-plan/
https://mn.gov/fusioncenter/
https://www.epa.gov/waterresilience/epa-cybersecurity-water-sector
https://www.cisa.gov/sites/default/files/2024-03/fact-sheet-top-cyber-actions-for-securing-water-systems.pdf
https://www.cisa.gov/resources-tools/resources/free-cybersecurity-services-and-tools

If you have any questions, please contact me at 507-206-2659 or 800-657-3864 and by email at
carolle.ternus@state.mn.us. Thank you for your attention to this matter.

Sincerely,

Corolle Ternus

This document has been electronically signed.

Carolle Ternus
Environmental Specialist
Municipal Division

CT:cac

Enclosure/Attachment

cc:  Corey Whalen, City of Harmony (electronic) (w/attachment)
Rick Whitney, Environmental Water Services (w/enclosure)

Mark Hugeback, MPCA (w/attachment)
Activity ID INS20250001 @ 3416


mailto:carolle.ternus@state.mn.us

Water Quality Point Source Program

Compliance Evaluation Inspection Report

Facility information:

Facility name: Harmony Wastewater Treatment Plant

Permit number: MN0022322

Address: 120 10 Street Southeast, Harmony, Minnesota 55939

SIC code: 4952 - Sewerage Systems

Permit expiration date: September 30, 2028

Facility design flow: 0.194 million gallons per day (MGD) average wet-weather (AWW)

EPA facility type classification: EPA Minor (Minor: <1.0 MGD AWW Design; Major: >1.0 MGD AWW Design)
Type of flow: Domestic

Land application type: Biosolids Type IV

Geographic information:

MPCA region: MPCA Southeast Region
County: Fillmore

Basin: Upper Mississippi River, Lower Portion
Major watershed: Upper lowa River
Receiving water: Pine Creek

Those present during the inspection:

Corey Whalen, Wastewater Operator, City of Harmony

Rick Whitney, Contract Wastewater Operator, Environmental Water Services
MPCA representatives:

Carolle Ternus, Environmental Specialist

Inspection information:

Inspection date: January 16, 2025

Inspection category: Routine Inspection

Inspection type: Wastewater Compliance Evaluation Inspection

Facility components:
¢ Activated Sludge - extended aeration
¢ Dechlorination
¢ Disinfection (chlorination)
¢ Intermediate Clarification
¢ Preliminary treatment - grit removal
¢ Preliminary treatment - mechanical bar screen
¢ Primary treatment - primary clarification
¢ Secondary Clarification
¢ Solids Handling - Drying Beds
¢ Solids Handling - Storage Tank
¢ Solids Treatment (mesophilic anaerobic digestion)
¢ Trickling Filter

Page 1 of 11



Treatment plant operators:

Name Email Phone Class Expiration

Corey Whalen coreywhalen@yahoo.com | 507-251-2880 C 08/01/2025
Corey Whalen coreywhalen@yahoo.com | 507-251-2880 40 07/01/2026
Terry Bigalk bigalk.tb@gmail.com 507-259-1552 C 05/01/2027

If any of the above Treatment plant operators, including their associated contact information are
inaccurate, please submit those edits to Tracy Finch (tracy.finch@state.mn.us) and Andrea Ebner
(andrea.ebner@state.mn.us).

Facility contacts:

Name

Relationship

Phone

Email

John Friel

is consultant for

612-712-2147

john.friel@stantec.com

Corey Whalen

is 24-Hour emergency contact-Primary for
is Wastewater permit contact for

507-886-8122

coreywhalen@yahoo.com

Rick Whitney

is DMR recipient for
is Online Subscriber for

507-391-1375

rickwhitney1000@gmail.com

Steve Donney
owns

is responsible official for

507-886-8122

cityoffice@harmony.mn.us

Chris Johnson

is Wastewater permit contact for

507-886-8122

citywwtp@harmonytel.net

Devin Swanberg

is Wastewater Billing Contact for

507-886-8122

cityoffice@harmony.mn.us

Alissa Stelpflug

is Wastewater Billing Contact for

507-886-8122

cityoffice@harmonymn.gov

If any of the above contacts are inaccurate, please submit the appropriate form to

NPDES.PCA@state.mn.us:

- Toremove an Online Subscriber contact, please submit an e-Services: Request to remove account
holder authorization (wq-wwprm?7-100b)

- Forall other contact updates, please submit a Permit contact change form (wg-wwprm?7-72)

Page 2 of 11


mailto:tracy.finch@state.mn.us
mailto:andrea.ebner@state.mn.us
mailto:NPDES.PCA@state.mn.us
https://www.pca.state.mn.us/sites/default/files/wq-wwprm7-100b.docx
https://www.pca.state.mn.us/sites/default/files/wq-wwprm7-100b.docx
https://www.pca.state.mn.us/sites/default/files/wq-wwprm7-72.docx

Inspection Summary

Inspection/Records Review Timeframe: March 1, 2021 to November 30, 2024

A Wastewater Compliance Evaluation Inspection was conducted on January 16, 2025 by Carolle Ternus of
the Minnesota Pollution Control Agency (MPCA) to determine the compliance of Harmony Wastewater
Treatment Plant with the terms and conditions of its National Pollutant Discharge Elimination System
(NPDES)/State Disposal System (SDS) Permit.

Key: A = Advisory

Compliance status

C = Compliant NC = Non-Compliant NI =Not Inspected NA = Not Applicable

Requirement and notes

Overall physical condition of the plant

Comments: The Harmony Wastewater Treatment Plant (Facility) is well kept. Planning for a
new Ultraviolet treatment component is 90% completed, and the Facility is planning for the
construction to begin in early summer. Due to the cold, the MPCA toured all the treatment
components except the trickling filter, as the door to that component was frozen shut. The
Facility operators report that an effluent meter will be installed with the UV treatment
construction.

[INC [c XA

Adequate Operation & Maintenance to achieve permit compliance

e  Certified Operator

e Maintenance schedule - daily, weekly, and monthly

e Chemical additives/Bioaugmentation approved

e  Bypass structures — all structures capable of bypassing kept locked

Comments: The City employs one state-certified Class “A” operator and three state-certified
Class “C” operators. Two of the Class “A” and Class “C” operators are also state-certified for
Type IV operations.

The Facility is incorporating the additive T151, a floating lift station cleaner, from Team
Laboratory Chemical, LLC. at lift stations in the collection system to help reduce grease. The
MPCA instructed the operators to contact Dann White, MPCA with information about the
additive. The Facility will be requested to submit safety data sheets and maximum usage rate
(Ibs/day or gallons/day) to the MPCA. The information is being requested so when permits are
reissued the information can be available for evaluation.

XINI CINA

Inflow & Infiltration (1&1)/collection system
e Number of lift stations: 2

0 Alarm System: Supervisory control and data acquisition (SCADA), with audio
and visual alarms

e Miles of sanitary sewer: 6

0 Inspection/cleaning program frequency: One quarter to one third of the
collection system is cleaned each year, plus any areas as needed. The cleaning is
performed by Randy Chase Trucking, Inc.

0 I&Il ordinance in effect — If yes, is it enforceable: Yes, yes.

Page 3 of 11



Compliance status

Requirement and notes